iy

ITepekiiaa ykpaiHCbKOI MOBOIO, aBTEHTHYHICTh SIKOT0
niaTBepAKeHa 3assBHUKOM a00 HOro ynoBHOBAa’KeHOI0 000010,
IHCTPYKUIT PO 3acTOCYBAHHS JIIKAPCHKOTo 3aco0y abo
iHpopmauii Npo 3aCTOCYBAHHS JIKAPCHKOT0 3ac00Yy,
3aTBEPAKEHOT BIANOBLIHO 10 HOPMATHUBHUX BUMOI KpaiHH
JagsBHuka/BupodHuka adbo kpainu, peryJisiTOpHHI OpraH sikoi
KePy€ThCSI BUCOKMMM CTAHIAPTAMHU SIKOCTI, 110 BIAMOBIAAI0TH
craHaapram, pekomenaosanum BOO3, Tta/ado 3riano 3
pe3yJbTaTaMM KJIIHIYHUX BUNIPOOYBAaHb, 3aCBiITYeHUH
NIANHUCOM YITOBHOBAKEHOI 0CO0H, 1110 BUCTYIAE Bi/1 IMeHi

3asiBHUKA.

™



ITepexnan ykpaiHcbK0K0 MOBOIO, Jlo PeectpauniiiHoro nocpiguenHs
ABTEHTHYHICTh SIKOTO MiATBEPIKEHA N Z/A//J/Jc)/cv/&/mu 20 02/F .

YIIOBHOBAKEHO010 0€00010 3asiBHUKA
(Tyxkuk B.M.), indopmanii npo 3actocyBaHHsi ﬂ#//f/ﬂl)//&]/«

JIKaApCLKOTo 3aco0y

JInerok-praaaum: ludopmanist 17s Kopuerysa4a

AIMA®IKC 500 MO/10 Mt nopomok Ta po3uHHHHK 1751 PO3YHHY A5t ingy3ii

AIMA®IKC 1000 MO/10 mJ1 TOpOImIOK Ta PO3YHHHUK LISt PO3YUHY st iHDY3ii

@axkTop Koaryasuii kposi moaunu IX

ITepen mo4yaTKoOM 3aCTOCYBAHHS LBOTO JIKAPCHKOT0 3200y YBaKHO MpoYnTaiiTe BECh

JIMCTOK-BKJIAIMI, OCKIJILKH BiH MiCTHThL BaskIuBY U151 Bac iHdopmantiio.

— 30epiraiiTe ueH NTUCTOK-BKIAIHII. Bam Moxe 3HAIOOHTHCS NIPOYHTATH HOTO 3HOBY.

— Slkumo y Bac € Oyap-siki 101aTKOBI 3aMMTAHHS, 3BEPHITHCS 110 CBOTO Jiikapsi abo
bapmarnesra.

— Lle#t nikapcbkuii 3aci® 6yB npu3HadeHni Tutbkn Bam. He ciin nepenasaty Horo iHImmm
ocobam. [le Moxe 3alIKOANTH TM, HaBITh SIKIIIO CUMIITOMH iX 3aXBOPIOBAHHS MO1I0HI 10
THX, 110 CITOCTepiraioThes y Bac.

— IlpokoncynbTyiiTecs 31 cBOiM sikapeM abo (apmaneBToMm, sKio y Bac 3'sBisTeest 6y ib-
siki TO61uHI edexTH. JIo HUX BIIHOCATBCS OyIb-sKI MOKITMBI MOOIYHI €eKTH, He 3a3HaYEH]
y bOMY JTUCTKY-BKTaauti. J[uB. po3ain 4.

SIka iHdpopmaLisi MICTUTBCH Y IBOMY JHCTKY-BKJIaQuIi

I1{o Take AIMA®IKC, Ta 115 40oro Horo 3acTOCOBYIOTh

[Ilo Bam HeoOX1aHO 3HATH 10 mouaTky 3actocyBanHs riperapaty AIMA®IKC
SIk 3actocoByBaTH AIMADIKC

MosxuBi mo6iuH1 epexTH

Ax 36epiratn AIMA®DIKC

BwmicT ynakoBku Ta iHa iH(opMallis

LB L

L. [lo Take AIMA®DIKC, Ta a5t 40ro HOro 3aCTOCOBYIOTH

AIMA®IKC — e po3uuH, ssKuit MICTHTE GakTop koarysiii [X, orpumanuii 13 KpoBi
moanHu. Gakrop IX - e 61710k, 1110 Mae aHTUTEMOpPArivYHY JilO.

AIMA®IKC 3acTOCOBYIOTH Y HACTYITHUX BHUITAAKAX:
- JUist JIIKYBaHHst Ta po(UIaKTHKH (TTOMEPEIDKEHHS) KPOBOTEY V MAIEHTIB 3
remodinieto B (Bpojukennit nediunt (axropa [X);
- ang nikyBanHs HabyToro aediunty dakropa [X.

> IIlo Bam HeoOXiAHO 3HATH /10 MOYATKY 3aCTOCYBAHHS Mpenapary AIMA(DIKC

f 1\u’)dl 18

He 3acrocoByiite AIMA®IKC:

3aco0y (ncpemK HABEJICHUH Y po3/1ii 6)

3acrepesxeHHsI Ta 3a110012KHI 3aX0/14

SR
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[lepen 3actocyBannsm npernapary AIMA®IKC npokoHCyabTYHTECS 31 CBOIM niKapem abo
(papmareBTOM.

SIK 1 ip BHYTPILIHBOBEHHOMY 3aCTOCYBaHHI Oyb-AKHX GiKOBUX Npenaparis, MOK/MBI
peaxiiii MABMUIEHOT 1y TIMBOCTI AllepriqHOro THITY.

AIMA®IKC mictnth cnifiosi KinbkoeTi iHIMX G1IKiB TH0MHK, OKpiM pakTopa [X.

Slkmo mix vac 3acTocyBaHHsi ILOro npenapaty y Bac BiasnauawThes Gyab-aki 3
HABEJICHUX HHKYe CUMINITOMIB, BaM ci1in HeraiiHo NpUIIMHKUTH 3aCTOCYBAHHS LILOTO
npenapaTy i 3BepHYTHES 10 CBOTO JIiKAPS, OCKITBKY i CHMIITOMH MOXKYTh OYTH paHHIMH
O3HaKaMH aJleprivHol peaxiii.

MOXIMBO BUHUKHEHHS HACTYITHUX CUMIITOMIB!
- BHCH,
- TeHepalli3oBaHa KPOTHB’sIHKa,
- BUIYYTTS CTHCHEHHS y TPYAHIN KT,
- JIMXaHHS 31 CBUCTOM,
- apTepiaibHa rinoTeH3is (3HWKXEHHS apTepialbHOTO THCKY).

Y pasi po3BUTKY WIOKY Jlikap 6y/1e 10TPUMYBATHCS MEIMUHUX CTAHIAPTIB JiKyBaHHS IIOKY.

Axuro y Bac B aHamHesi € aneprivni peakuii va renapun, Bam ciiin ynukaty sactocyBanus
TPEnapaTiB, sIKi MICTSTh rernapmH.

[Ticis moBTOpHOTO NMiKYBaHHS NpenapatamMy (GakTopa KoaryJsii KpoBl moymHn X y
MALEHTIB CJTi MPOBOMTH MOHITOPHHT LIO0 MOSBH HEHTPATI3yIOUMX aHTHTI/ (inribitTopis).

Y nitepatypi 6ynm MOBIIOMITEHHS, 1110 BKA3yIOTh Ha 3B°S30K MIX MOSBOIO aHTHTLIL. 1110
HeHTpani3yioTh Gakrop IX (IHTIGITOPK). Ta PO3IBUTKOM allepridHix peaKiiiil. Towmy,
MALIEHTIB, Y SIKMX CTIOCTEPIratOThes anepriuni peakiii, ¢l 06CTeRyBaTH HA HASBHICTD
iHri0iTopiB. C/Iia 3a3HAUMTH, WO MALlieHTH 3 iHTiGiTopamy (aktopa [X MOXYTs MaTH
NIBHILCHUH PU3KK PO3BHTKY aHadinakcii (TsokKa Ta WBH/IKa aeprivHa peakiis) npr
NMOJANBILIOMY 3acTOCyBaHHI (pakTopa IX.

BpaxoByroun pusnk BHHHKHEHHS allepriqHuX peakLiif pH 3acTOCYBaHHi npernaparis
baxTopa IX, nepun BBeJICHHS (pakTopa IX, 3riano i3 npusHaveHHsM Jlikaps, HeoOXiIHO
MPOBOAMTH TT11 MEJAMUHNM HATJISLIOM 13 3a0€31eYeHHSAM MOXKIIHBOCTI HAJI@HHS HAICKHOT
MEJIMYHOT JIOTIOMOI'M NIPH JICPIiuHUX peaKiisx.

Tpomboembouis

OCKiNbKH TOCBI 3aCTOCYBAHHS KOHIEHTPATIB cpaKTopa [X noB’s3aHui 3 pO3BUTKOM
TpOMOOEMOOIIIYHNX YCKITaHEeHb (YCKITaIHEHb, OB’ I3aHHMX 3 MaTOIOTIUHIM YTBOPEHHSIM
3TYCTKIB KPOBI), 3aCTOCYBAHHS MpPEMapaTiB, 110 MiCTIThH (bakrop IX. moxe 6yTH noTeHiiHO
HEOE3TICYHUM JUTs MALICHTIB 3 03HaKamMu PiGpHHOIIZY (MAaTOIOrYHOrO posnany (b»épxm@aux
3TYCTKIB, 110 MOXeE CIIPHYHHHTH KPOBOTEUY) Ta A/Ts NallieHTIB 13 LHH}_IpOMOM/; I
JINCEMIHOBAHOTO BHYTPILIHBOCYAMHHOTO 3rOPTAHHS KPOBI (HaGyTHM TPOMOUE Qf)grm
JIB3-crHApOMOM), TPUHOMY Liel PU3HK BHIIIE TTPH 3aCTOCYBAHHI MOraHo omg eHnx /,
npenaparis gakropa [X. 3 ornsay Ha NoTeHL HHIH PH3HK PO3BUTKY Tpomé}'dj\mFM@@
YCKIJIaZIHEHb, TIPH 3aCTOCYBaHHI [BOTO TTpENapary namieHTaMm i3 3aXBOPIOBAHANY Iie
MalieHTam micist OrepaTHBHOTO BTPYYAHHS ab0 mauieHTaM. ski MaloTh pwsm{,_p ‘
ycknanHens ado [IB3-cuuapomy. HeoOXiIHO POBOINTH KIIiHIYHE CTIOCTEpeKERKs H10]




PaHHIX 03HAK PO3BUTKY TPOMOOTHYHUX YCKIIaJAHEHb Ta KOATYJIONATIT CIOKUBAHHS 3
BUKOPHUCTAHHAM HAICKHUX BIOJOTIMHIX METOB A0CIIDKEHHS. Y KOKHIN 3 LMX cHTYaIli
JIKAPIO CJIT OLIRUTH CTIBBIAHOIIEHHS! KOPUCTI Bijt JTikyBaHHs npenapatom AIMA®IKC Tta
PU3MKY PO3BUTKY LIMX YCKITaHEHb.

Bipycna 6e3nexa npenapaty AIMA®IKC

3 METOLO MOTIEpe/UKEH S Tiepe/iadi iHpEeKLUIlM B pe3ynbTaTi 3acTOCYBaHHS Mpernaparis,
OTPUMAHMX 3 KpOBI ab0 INJ1a3Mu JIOJIMHH, TTPOBOSTHCS MEBHI 3ax0H. J10 HUX BIAHOCATHCS:

- peTeNibHUH BiNOIp 1I0HOPIB KPOBI Ta MIa3MH, 00 NepeKOHATHC, 110 MOXITHBI
TMIEPEHOCHUKH 1H(EeKIIH He nonyuieHi,

- IOCITIDKEHHSI KOXKHOT JIOHANT Ta My 1iB MIa3Mu Ha HasBHICTh BipyciB/iH(eKiil.

BHpoOHuKK umnx 11penapatis Takok BIPOBAKYIOTh Y TIPOLEC eTali 06pobKu KpoBl1 abo
MJA3MH, KL MOXKYTb IHAKTHBYBaTH ab0 3HMIIMTH Bipycr. Hessakaroun na i 3axou. npwu
3aCTOCYBaHHI NpenapartiB, BUTOTOBJICHNX 3 KPOBI ab0 MIa3MH JIOAWHH, HE MOXKHA TTOBHICTIO
BHKJTIOUHTH MOKIIMBICTE Nepeayi indexuii. Lle Takoxk ctocyeTbes 6yab-SKnX HEBIIOMAX ab0
HOBWX BIPYCIB YH IHIIIX MATOr€HHHUX MIKPOOPTaHi3MiB.

BoxnBaHi 3ax0/m BBakaloThes e(eKTUBHUMH JUTs BIDYCIB, sIKi MatOTh 0O0TOHKY. TAKHX SK
Bipyc imyHozedinuty snoannu (BUI), Bipye renatuty B (HBV). Bipyc renarury C (HCV). ta
Bipycy renatuty A (HAV), axuii He Mac 060N0HKH.

BokuBani 3axoam MaroTh 0O6MexeHe 3HAUEHHS TS BipyciB 6€3 000M0HKH, TaKHX SK
napBoBipyc B19. Indikyranns mapeosipycom B19 mosxe 6yTi HeGeaneunum sl BariTHUX
KIHOK (1H(iKyBaHHS MIOY) Ta 4715 0ci6 3 iMyHoae(inMTaMu a60 MTEBHUMH THITAMHU aHEMI]
(HarprKIaa cepnonoaiGHOKIITHHHA aHeMist ab0 TeMOIITHYHA aHeMis).

Akuio By perynspHo oTpumMyeTe KOHUEHTpaTH Gaktopa IX, oTpumani i3 miasmu, Bam nikap
MOBMHEH PEKOMEHIyBaTH BaM 3p00HTH BIINOBIAHE HIETIIEHHS 1IPOTH renaTUTiB A i B.

3 MeTO10 30epeKeHHs 3B’ 3Ky MK MALIEHTOM Ta CEpielo MpenapaTy. HaroIerIMBo
peKOMeHTyeThes (DIKCyRATH HABY TA HOMEp cepii npernapaTy wopasy, koiH Bu orpumycte
no3y npenapary AIMA®IKC.

Jiti Ta nipuiTkn

HasiBHUX JlaHWX HE10CTaTHBO, 06 peKOMEH/1yBaTH 3acTocyBanns npenapary AIMA®IKC
JUTSIM BIKOM J10 6 POKiB. 3acTepexeHHs Ta 3arobixkHi 3aX0M 1PH 3aCTOCYBaRHI, HABEIEHI y
IIbOMY pO3iJii, 3aCTOCOBHI 1 JUISl IOPOCIUX, 1 JUTs JiTeH.

Inui rikapebki 3acoou Ta AIMA®IKC

bynb nacka, nosiomre cBoro stikapst a6o Qpapmanesra. sxio Bu npuiivacre. HEIO1aBHO~._
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ﬂpHI/IMaﬂI/l abo [JTAHYETE npwnmam Oyﬂb SIKI 1HII] ﬂlKapCbKl 3aCc00HU. ,,,p'fg*\}w\,
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JTlKapLBKI/IMI/I 3acobamu BIZ[(,)THI §

[Ipenapar AIMACDIKC HE MOXHA 3MIIIYBATH 3 IHIIUMU JTiKapChbKMMHU 3ac00ay
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BariThicTsb, roqyBaHHs rpy/utio Ta gepTHIbLHICTS

Slkimo By BariTHa abo rojtyeTe rpyulio, MaIo3pioeTe, o MO 3aBariTHiTH, abo MianyeTe
HApOINTH IUTHHY. MPOKOHCYIIBTYHTECS 31 CBOTM Jlikapem abo (apmaieBTom, nepi Hixk
npuiMaTH Lel JlikapehKuit 3acio.

Hocnmimxenns BriinBy gaktopa IX Ha penpoayKTHBHY QYHKILIKO TBAPHH HE POBOANIIHCS.
Ockinbky remodinis B pinko BUHHKaE y xKIHOK, JOCBI 3acTocyBanHs dakTopa IX B nepion
BAriTHOCTI Ta rOMyBaHHs rpyuuo BiacyTHii. Tomy paktop [X ¢t 3acTOCOBYBaATH KiHKaM B
Mepiojl BariTHOCTI Ta rOyBaHHs TPYUIIO TITbKM Y BUTIAAKAX IFOCTPOT HEOBXIAHOCTI.

KepyBamm ABTOTPAHCIIOPTOM Ta p0601‘a 3 MeXaHI3MaMH

AIMA®IKC ne BrumBae abo Mae He3HauHMH e(eKT Ha 31aTHICTh KepYBaTH TPAHCTIOPTHHMH
3aco0amy Ta MparoBaTh 3 MEXaHI3MaMHu.,

AIMA®IKC micture HaTpiii i renapun

AIMA®IKC 500 MO/10 mit ta AIMADIKC 1000 MO/10 M micTnTb 41 M HaTpito.
3BEPHITH Ha 11€ yBary. Ko Bu notpumMyertecs meth 3 0OMEKEHUM BKUBAHHAM HATPILO.

[le#t smikapebkuii 3aci6 MicTHTB TenapuH. [enapiH MOKe CIIpHYHHNTH alleprivni peakuii Ta
3HMKEHHS! KITBKOCTI €PUTPOIIMTIB, 110 MOKE BILTHHYTH Ha CUCTEMY 3TOPTaHHs KPoBi. Ko
y Bac B anamnesi € renapun-iHayKoBaHi aneprivuti peakiii. c/1ii yHHKaTH 3acTOCYBaHHS
Tnpenaparib, siKi MICTSTh IernaphH.

3. Sk 3acrocoByBatn AIMA®IKC

I1pu 3acrocyBanHi UBOTO TIpENapary TOYHO BHKOHYHTe BKasiBku Bamoro nikaps. Skio Bu
MaeTe SIKiCh CYMHIBH, MTPOKOHCYTIBTYHTECS 31 CBOIM IikapeM abo (apmareBToM.

Akuio By 3actocoByeTe npenapar camocTiiino, 3aBxkan 3actocoryiite AIMA®GIKC
BLAINOBIIHO 110 iHCTPYKUii, HABEACHUX Y PO3iii «[HCTPYKUIT 3 HANEKHOTO 3aCTOCYBAHHSAY.

Bawm criin BrkopucToBYyBaTH Tinbku HaGopu st iHy3ii. 110 HaTAIOTHCS B YITAKOBIL,
OCKLTBKH BHACJiNOK ancopbuii hakropa koary isiii Kposi aoannm IX Ha BHYTpiLIHIX
TMOBEPXHSIX [CSIKOTO IH(Y3ifiHOro obnaaHaHHs 1iKyBaHHS MOKe OyTH HeeeKTHBHIM.

Slkuio y Bac € cymRiBH, 3anuTaiite cBOTO Jiikaps.
JIiKkyBaHHS CIIi1 pO3TOYMHATH ML HATJISAOM JTiKaps., SKMH Mae 0CBI JIIKYBaHHS remodiii.

Baru nikap Bu3HaunTh HeoOXiIHY 103y Ta TPUBAICTD TIKYBAHHS B 3a1€KHOCTI B TSKKOCTI
nediunty daxropa IX, micust Ta cTymens kpooTeui, a Takox Baworo kiiniyHoro CTaHy.

Heobxinna KinbKicTs mpenapaTy i 4acToTa 3acTOCYBAHHS 3aBX M TIOBMHHI OytH
OpIEHTOBAHNMH Ha KJTIHIUHY e(eKTHBHICTH Y KOHKPETHOMY BHITAMIKY.
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Y BHIAIKY BEJIUKHMX XIPYPritHUX BTPYHaHDb, 000B SI3KOBUM € PETEIbHUH MOHITOPUHT
3aMICHOT Tepanii 3a JIOoMOroio aHani3zy koarynsuii (aktusnicTs (axropa IX y rasmi).

Pi3Hl nanienTn MOKYTB N0-pi3HOMY pearyBaTn Ha BBeieHHs haxTopa IX, 1o NposBIACTHCS B
PI3HAX PIBHAX i1 Vivo BIAHOBIICHHS Ta PI3HWX MEPioIax HarliBBUBEICHHS.

binbm aeranbna indopmanis 010 103yBaHHA Ta TPUBATOCTI JTIKYBAHHS HAIACTHES
HANPUKIHI LLOT0 JHCTKA-BKIAANIIA B PO3/ALI, NPU3HAYEHOMY A8 JTiKapiB Ta
MEAUYHHUX MPAUIBHUKIB.

IlpodinakTuka kposorTeui

Jlnst TpUBAIIOT TPOGINAKTHKM (TTOTIEPE/DKEHHS ) KPOBOTEY Y TIALIEHTIB 3 TAKKOIO (POPMOLO
remo(inii B 3Buuaitna no3a cranosuts 20-40 MO daxrtopa IX Ha kr macu Tina 3 iHTepBaiamu
BBE/CHHS BiJl 3 10 4 1HiB. V NesKMX BHIAIKaX, OCOOJINBO y MALIEHTIB MOJIOILIOTO BiKY,
MO3KE BHHUKHYTH HEOOXITHICTh Y CKOPOUYEHHI IHTepBaTiB MK BBEAEHHAM Tpenapary abo y
30UTBIIEHH] I03H.

3acTocyBaHHs AiTSM Ta niaIiTKam

besneka ta edexruricTs nperapaty AIMA®IKC y aiteit Bikom 10 6 pokiB He BCTAHOBJICHA.

MoHITOpUHT nanieHTiB

Y NauieHTiB ¢/l TPOBOAMTH MOHITOPUHT 11010 TIOSBH iHTIGiTOpiB (akTopa IX. ko
OUIKyBaHi piBHi akTUBHOCTI (hakTopa IX y rurasmi Kposi He JlocarnyTi abo y BUNAIKY. SKIIO
KpOBOTEYA HE KOHTPOJIOCTHCS TIPH 3aCTOCYBAHHI BLAMOBITHOT JIO3M. CJIIT TPOBECTH
JOCIJDKEHHS 1UTsl BASHAUEHHS HAsIBHOCTI IHTIOITOPIB (akTopa IX. VY malieHTiB 3 BUCOKHMH
piBHSMH IHTIOITOPIB Tepanis hakropom X Moxe OyTH HeeheKTHBHOIO, TOMY CITi
PO3TIISHYTH IHLII METOM JTiKYBaHHs. JIIKYBaHHS TAKMX TTALIEHTIB MTOBUHHO MTPOBOIMTHCS
JIKAapAMM 3 I0CBIZIOM JTIKYBaHHS MAICHTIB 3 reModinicio.

Cnocid BBeIeHH S

BryTpimnboBeHHE 3acTocyBanHs. [Ipenapar ¢t BBOXWTH BHYTPIIIHBOBEHHO LIISIXOM
in’exuii abo moinpHOT iHy3iT. PekomenoBano BBoauTH He Ginbine 100 MO/kr macy Tina na

100y.

[IBnakicTb iH}y3ii MOBUHHA BU3HAYATHCS JUTS KOKHOTO NAIli€HTa iHIMBIyaibHO.
[HCTPYKIIT 3 HAJIEZKHOT0 32CTOCYBAHHS

BiZIHOBJIEHHSI TOPOLIKY 32 IOMOMOT0I0 PO3YHHHHUKA:

I, nomenite Temrnepatypy (GIakoHa 3 mOpOUIKOM Ta (IaKoHa 3 POZYUHHUKOM JI0 KIMHATHOT
TeMIepaTypH;

2. WO TeMIepaTypy HeOOXIAHO MIITPUMYBATH MPOTATOM BCHOTO MPOLECY BIAHOBIEHHS
(Makeumym 10 XBHITHH);

3. 3HIMITB 3aXMCHI KOBMA4KH 13 (JIAKOHIB 3 MOPOLIKOM Ta PO3UMHHHUKOM

4. mpoTpiTh NOBEPXHI MPOOOK 000X (PITAKOHIB CITHPTOM: J/K

5. BIAKpPHITE YNMaKOBKY MPUCTPOIO, BIAIIAPYBABLIH BEPXHIO KPHIIKY: CITiA BHﬂBJlﬂfi‘/g

00€epeXHICTE, 10O He TOPKATHCS BHYTPILIHBOT YacTHHY (puc. A);



10.

Lis

HE BUMMaNTE NMPUCTPIi 3 yITaKOBKH;

MEPEBEPHITH YIIAKOBKY 3 PUCTPOEM JIOFOPH JIHOM i IPOKOTIITH Mpobky (hrrakona 3
PO3YMHHUKOM I1JIACTUKOBUM FOCTPUM KIHIIEM TaK, 00 CHHS YacTHHa MpUCTporo OyIia
TMPUETHAHA J10 (PNAKOHY po3dynHHWKa (puc. B);

TpUMaiTe Kpai yrnakoBKH MPUCTPOIO | BUHMITL MpHCTpiit. He TOpKatouuchL Horo (puc. B):
MEPEKOHANTECH, 10 (JTAKOH 3 OPOIIKOM PO3MILIEHWH Ha Haiiiniii noBepxHi.
TEPEBEPHITH CHCTEMY Tak, 1100 (JTAKOH 3 POZUMHHUKOM 3HAXOIMBCS 3BEPXY MPUCTPOLO;
HacazlTh MPO30puil axantep Ha MpOOKY (IIAKOHA 3 TOPOLITKOM TaK, 1106 M1acTHKOBHIA
TOCTPHI KIHELb MPOHITIOB Kpi3h MPoGKy (rakoHa 3 OPOUIKOM; pO3UMHHIK aBTOMaTHUHO
repetikatime 10 IIakoHy 3 ropotukom (puc. )

MIC/IS NEPETIKaHHS PO3UHHHIKA BIIKPYTITh CMHIO YaCTHHY CHCTEMMU. /10 SKOT
TMIPUKPITUICHUI (PIIAKOH 3 PO3YMHHUKOM, 1 BHAamiTh i (puc. J1):

00epexkHO CTPYCiTh (hN1akoH /10 TOBHOTO po3unHeHHs Topoiky. He CTpyLIynTe (purakoH
CHITBHO, 1100 YHHUKHYTH MIHOYTBOpeHHs (puc. E);

[lepexonaiitecs. 1O MOPOUIOK MOBHICTIO PO3YHHUBCS, iHAKIIIE aKTUBHICTD nperiapary oyne
3HU)KCHA.
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puc. b

. pbzllc‘.‘ B ‘ | puc. I’

puc. E

West Pharmaceutical Service, Inc.

BBejieHHs po3uuHY

[Tepen 3acTocyBaHHAM BIIHOBIIEHMI PO3UHH CIIA Bi3yalbHO NEpEeBIpUTH 100 HASBHOCT
HaCTMHOK 00 3MIHM KOJIbOpy. PO3UMH TI0BHHEH OyTH 1Mpo30puM abo 31erka onaniecleHTHHM.
He crin 3actocoByBaTH po3unHm, ski € MyTHUMH ab0 MIiCTSTh OCal.

l.

HaGepiTth y wimpuit noBiTps, BIITSTHYBIIH TOPIIEHB, NPUCHANTE THITPULL 10 MPHCT,
BBEJITB MOBITPS /10 (PIAKOHY 3 MOPOIIKOM, SIKHH MICTHTH BUIHOBJICHWH po3unH (pj@w@}"%/”" ;
TPUMALOUH TIOPIICHB HEPYXOMO, TTEPEBEPHITH CHCTEMY J0TOPH JIHOM Tak, 11100 Qia) /
MOPOLIKOM, SIKHI MICTHTh BIIHOBNIEHWH PO3UNH, 3HAXOIMBCS 3BEPXY MPHCTPOIO, |
HabepiTh KOHLUEHTPAT Y UIMPHIL, TOBIIBHO BLATATYIOUH MopuieHs (puc. XK); '



(9]

. BUL'€THANTE LITIPULL, NPOKPYYYIOUH HOTO NPOTH TOAMHHUKOBOT CTPIIKH:

4. BI3yaJlbHO NEPEBIPTE PO3UNH y WNPHILL, BIH NOBUHEH OYTH mpo3opum ado 371erka
OTAJICCUEHTHNUM, O€3 HaCTHHOK;

MPUCAHARTE ¢ TONKY-MCTE/IMK J10 WIMpHLa Ta BBCIITh 1TPEMAPAT BHYTPIIIHBOBEHHO HIISTXOM
inQy3iT abo MoBLIBHOT in cKUiT.

(4]

puc. €

West Phaﬁnaceu/ica/ Service, Inc.
[licnst BiAKpUTTA GIIAKOHIB BMICT CITi/l BUKOPHUCTATH HETaiiHo.
BiaHoBIIeHHH pO3UHH Ta Po3vHH, HaGPaHUIl y IITIPULL, CITiJ BHKOPHCTATH HETaitno.
BMmicT drakony HeoOX11HO BHKOPHCTOBYBATH 3a OJIHE BBEICHHS.
He BukopurcToByBaTH micsis 3akiHYeHHsS TepMiHY TPUIATHOCTI, 3a3HAYEHOTO HA CTHKETIL.

Bynb-siknit HeBHKOpHCTaHMIT NperapaT abo BIAXOMM CITit yTHII3YBaTH BiATIOBIHO 10
MICIIEBUX BUMOT.

Slkuro Bu 3acrocysann Bumy 103y npenapary AIMA®IKC, nixk noTpioHo
IIpo cumnitomu nepesosysanis pakropom koarymsuii kposi moanHn 1X He NOBIAOMISIOCS.

[1Ipy BHnazakoBoMy BxkuBaHHI/npritomi BuoT 1034 ipenapaty AIMA®IKC weraitno
3BEPHITHCS JI0 Jikapst abo 10 HalOIMK1OT TiKapHi.

Sxmo y Bac € sxich cymuiBi 110710 3acrocysanns npenapaty AIMA®IKC, sanvraiite cBoro

nikaps (abo dapmarnepra).

4. Moxansi nodiuni egpexrn

Sk yei nikapebki 3aco6m, npenapar AIMA®IKC Moxe CIpUYHHSTH BAHUKHEHHS TOOIYHIX
e(exTiB, X04a BOHH CIMOCTEPITAIOTHCS HE Y BCIX.

[1o61uni peakuii, nos’s3ani i3 3acTocyBanHsmM (pakTopa Koaryasuii kposi monnn [X.
MOXYTbh TAKOX BUHHUKATH TpH 3acTocyBaHHI npenapaty AIMA®IKC.

HAxkwo y Bac cnoctepirarumyThest 6yab-siki 3 unx nodivuux eexTip, cix oapasy’
MPOKOHCYIbTYBATHCS 3 JlikapeM a0 3BePHYTHCS 10 HANGIMKTOY JliKapHi:
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o Tskki anepriuni peakuii (MABMLIEHA YYTIUBICTD): BMAKHIT HAOPSK IKIpH Ta
CIIM30BUX 0OOJTOHOK (aHTiOHEBpOTHUHKE HaOpsK). Lleit nobiunuit ehekr
criocTepiraBes PiKo, i B AESKUX BHMAIKaX MOXE NPOrpecyBaTH 10 THKKOT rocTpoi
anepriuHoT peakili (anadinakcii). BKIOYAOYH LIOK.

«  Hedporuunuit CHHAPOM (CTaH THKKOT HUPKOBOT HEJIOCTATHOCTI, 1110
XAPaKTEPU3YEThCS BTPATOLO OLIKIB 13 CCHCHO 3 HACTYIHUM 3HWIKCHHIAM pIBHIB
HOpPMATbHUX GLIKIB Y KPOBI) criocTepiraBest micyist cipody CTUMYISILT IMYHHOT
ToJIepaHTHOCTI ¥ NamienTis 3 remodinieto B ta inribitopamu paxropa IX 1
aJIeprivuHoOI0 peaKIlielo B aHaMHe31.

¥ nauienTis 3 remodinieio B MokKyTh YTBOPIOBATHCS HEHTpasti3yrodl aHTUTLIA
(inriGitTopw) 1o Qpakropa IX. [Ipi yTBOpeHH] TaKuX IHTIOITOPIB CTAH TIPOSIBUTHCS Y
BUIJIAAI HEJIOCTATHBLOT KJTIHIYHOT BIATIOBII HA JTIKYBaHHS. Y TAKWX BUTIAJIKAX
PEKOMEHI0BAHO 3BEPHYTHCS 110 CMELiali30BaHOr0 LEHTPY 3 JiKYBaHHS remodiii.

¢ IcHye MOTEHUIHHMI pU3HK TPOMGOEMOOTIUHIX SBULI (TATONOTIYHE yTBOPEHHS
3ryCTKIB KPOBI) TTICJIs 3aCTOCYBAHHS MOraHO OYMIICHHUX npenaparis ¢akropa IX.
3acTOCYBaHHS TTOTAHO OYHLIEHNX Mpernapartis pakTopa IX Gyio nos’s3ane 3
BHITAZKAMU iHAPKTY MiOKap/ia, AHCEMIHOBAHOTO BHYTPIIIHBOCYIMHHOIO 3TOPTaHHS
KpOBI (1MCEMiHOBaHNM 3rOPTAHHAM KPOBI y KDOBOHOCHHX CY/IMHAX ), TPOMOO3Y BEH
(3TYCTKIB KpOBi Y BeHax) Ta jiereHeBol eMOoJIii (3ryCTKiB KPOBI Y JICTCHSIX).
3acTOCYBaHHs BHCOKOOUHMINEHNX MpenapaTis (aktopa [X piko cympoBOIIKYBaI0Cs
TaKUMH 1TOOIYHUMH eheKTaMHu.

Inwi no6iuHi edpexTh:

TIeYiHHS Ta MOKOJOBAHHS B Micl 1HQY3iT

e 03HOO, MPUITMBH, BUCHTT (KPOITMB IHKA), BUCHITAHHS 110 BCbOMY Tijly (reHepasi3oBaHa
KPOTIMB STHKA)

*  TOJIOBHWH OLTB

o 3HVKCHHS apTeplajibHOro THCKY (apTepialibHa TNOTEH31s), HECTIOKIH, IMTi/IBUILIEHHSI
YaCTOTH CEPLIEBUX CKOPOYCHD (Taxikapais). BiIUYTTSI CTHCHEHHS B TPYHIN KT,
JIUXAHHS 31 CBUCTOM

*  COHJIMBICTB (JIeTapris)

«  TOKOJIOBaHHs ab0 BTpaTa dyTIMBOCTI Y KiHLIBKaxX abo iHIIMX 4aCTHHAX Tija
(mapecTe3is)

* HyzaoTa, OJIHOBAHHS

* rapsuka

11i mo6iuni edexTr criocTepiramncs piiko, i y IEIKUX BUIALKAX MOKYTh MPOTrPeCyBaTH 10

TspKKOT aHadinakcii (IBHAKOT Ta TSHKKOT alepriuHoi peakilii), BKI0UatoIh WoK. Y JIesKuX

BUTIAJIKAX 1 Peakilii mporpecyBaty 10 TsHKKOI aHadinakcii (IBUAKOT Ta TSKKOT aleprivHol
peaxllii) i BAHUKAIW y TICHOMY HacoBOMY 3B’3KY 3 YTBOpeHHsM iHri0ITOpIB (hakropa IX.

JlonaTkosi modivnHi edpexkTH y aiTeH Ta MATITKIB
Crieumdivni gai 1u1s JiTel BUICYTHI.

IMoBinomieHHsI 1TPo MoOIYHI eeKTH
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[IpokoHcybTyiiTecs 31 CBOIM slikapem abo MeMYHOIO CECTPOLO, K10 Y Bac BUHUKIHN Oy 1b-
siki 1o6iuni edextr. JIo HUX BIIHOCATLCS OY/b-SKI MOMKIIMBI TTOOIUHI eDEeKTH. HE 3a3HAUEH] Y
LbOMY JIMCTKY-BKJIanntini. By Takok MOkKeTe MOBLAOMIATH PO NOOIMHI €PeKTH
Oe3mocepeIHbO Yepes3 HalllOHATBHY CHCTEMY TTOBIIOMIIEHD.

[losinomasoun npo nobivni epext, Bu MoskeTe 1011OMOrTH Hanath Olibwe indopmauii 3
Oe3IeKn UbOro JIIKapehKoro 3aco0y.

[Hdopmartito o0 BipycHOT 6e3nexn auB. y po3aini 2 «[{o Bav neoOxiono snamu 00
nowamxy sacmocyeanns npenapamy AIMADIKC».

-8 Sk 36epiratn AIMADIKC

[lei nikapcwbkmit 3aci6 ciin 30epiraTé y HEIOCTYITHOMY JUTS UTEH MICI Ta 1103a MOJIEM 30pY
JUTEH.

He cniz 3acTocoByBaTH LEH npenapar IMicis 3aKiHUeHHs TEPMIHY MTPUIATHOCTI. BKa3aHOTO Ha
eTUKETII Ta 30BHItIHIN kapToHHIH yrakosui ("TIPMIATHHWHN JIO").

Jlata 3aKiHueHHs TePMiHYy NPHAATHOCTI CTOCYETHCS Mpenapary. sk 30epiraerbes y
HEYLIKOJ/UKEHIN YITaKOBIl BLAMOBIIHO 10 peKOMEH 1alii.

Jlaroto 3aKkiHUeHHS TepMiHY MPHUIATHOCTI € OCTAHHIN JIEHb BKa3aHOT0 MICHIIS.
36epiratu y xonoauabHuky (2°C - 8°C). He 3amopoxyBatu.

36epirati (GIakoH y 30BHINIHIN YTAKOBLI 3 METOIO 3aXHUCTY BiJL CBITJIA,

[Ticnst BLAKpUTTS 1HQY31HHOT CHCTEMU BMICT CJIIJI BUKOPUCTATH OJ1pa3y.
BumicT QpiakoHy HeOOX1IHO BUKOPHCTOBYBATH 3a OJIHE BBEIEHHS.

He cria BUAMBATH HKOHI JiKAPChKI 3ac00M Y CTIUHI BOAM aDO BUKH1aTH Y TIOOYTOBE CMITTS.
3anwuraiite y hapmaliieBTa, sk HeOOX1THO YTHITI3YBaTH JIIKapehki 3aco0u, siki Bu Oinbiie He
Oynere 3acTocoBYBaTH. Ll 3aX01M TOMOMOKYTH 3aXUCTUTH HABKOJIMILIHE CEPEIOBHULIE.

6. Bmict ynakoBku Ta iHma ingopmauis
1o mictuTe npenapar AIMA®IKC
J1i104010 pedOBHHOLO € (hakTop KoaryJsiuil KpoBl MoanHu 1X.

AIMA®IKC npencraBiaeHWi y BUTIISIIL MOPOMIKY Ta POZUMHHUKA JUTA TIPUTOTYBAHHS
po3unHy s 1HDY31#

AIMA®IKC AIMA®IKC
500 MO/10 ma 1000 MO/10 ma

dakrop Koarysiii Kposi 500 MO/¢dnakon 1000 MO/dnakon
noauHu IX
®akTop Koaryssuii Kposi 50 MO/mn 100 MO/ma

MOAUHHK 1 X, BIAHOBIIEHUH

AP (500 MO/10 mi) (1000 MO/10 mn)
BOZOKO 1A 1H€KLiH o

O6’em po3uMHHHKKA 10 M2




[HCTPYKIISA MPO 32CTOCYBAHHS JIKAPCHKOTO 3ac00y

260 iHdopMalist NPo 3aCTOCYBAHHSI JIIKAPCHKOTO 3aco0y,
3aTBEpAUKEHA 3TiIHO 3 HOPMATHBHAMH BHMOTaMH KpailHH
3asiBauKa/BupodHuka a00 Kpainu, peryJIsTOPHHIL Oprax sikol
KePY€EThCsl BUCOKMMH CTAHAAPTAMH SIKOCTI, 110 BIAIIOBIAAIOTH
crapgapram, pekomenaosanum BOO3,

Ta/260 3riIHO 3 pe3yJbTATAMH KJIIHIYHUX BUNPOOYBaHb,
BHUKJIa/1eHA MOBOIO BiAMOBIIHO 10 BUMOI 1010 MOBH,
BH3HAYEHHX 2632110M JAPYIUM YACTHHH TPeThol cTaTTi 26
3akony Ykpainu «IIpo 3acaan Aep:KaBHOT MOBHOT HOJITHKI.
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JUIst IpOBEIHHS eKCIIEPTH3H 010 aBTEHTHYHOCTI peecTpaliiHuX MaTepiaiB
HA/IaeThCs, 3aTBEPKEHA 3Ti/IHO 3 HOPMATMBHUMHU BUMOraMH KpalHu
3asBHEKa/BipobHuKa — [Tamii - perynsaTopHuii oprat sKol KepyeThest BUCOKMMH
CTaHJapTaMH AKOCTI, [0 BiANOBIAAIOTH CTAHJAPTaM, PEKOMEH/I0BAHKM BOO3,
[H(opMallis PO 3acTOCYBaHHS Jlikapchkoro 3aco0y (JIneToKk-BRIAANI:

Indopmauis AJIst KOPHCTYBaYa) iTATIHCHKOIO MOBOIO T2 AHTJIIMCHKOIO MOBOIO.

KoHa yrmakoBKa (KOpoOKa 3 KapTOHY) 3 JIKapChbKMM 3aCO00M EMOKIJIOT,
SKuil TiUIsrae 3aKymiBli BiMOBIAHO 10 YKIIaAEHHX KOHTPAKTIB 3a Pe3ybTaTaMy
3aKyIiBeNbHOI MPOLELYPH, IPOBEIEHOT CIIELiAII30BAHOIO oprasizaui€to, fKa
3iicHIOE 3aKymiBi - [Tporpamoto po3suTky Opranizauil O6’exHaHKX Hauin
(ITPOOH), micTuTh Jlucmox-exknaduut: Ingpopmayis 0na kopucmyeaia

AHITIUCHKOKO MOBOIO.
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FOGLIO ILLUSTRATIVO: INFORMAZIONI PER L’UTILIZZATORE

AIMAFIX 500 UI/10 ml polveree solvente per soluzione per infusione
AIMAFIX 1000 UI/10 ml polvere e solvente per soluzione per infusione

Fattore IX della coagulazione del plasma umano

Legga attentamente questo foglio prima di usare questo medicinale perché contiene

importanti informazioni per Lei.

Conservi questo foglio. Potrebbe aver bisogno di leggerlo di nuovo.

Se ha qualsiasi dubbio, si rivolga al medico o al farmacista.

Questo medicinale € stato prescritto soltanto per Lei. Non lo dia ad altre persone, anche se i
sintomi della malattia sono uguali ai suoi, perché potrebbe essere pericoloso.

Se si manifesta un qualsiasi effetto indesiderato, compresi quelli non elencati in questo foglio,

si rivolga al medico o al farmacista. Vedere paragrafo 4.

Contenuto di questo foglio:

L.

W

oy [ g

Che cos’é AIMAFIX e a che cosa serve
Cosa deve sapere prima di usare AIMAFIX
Come usare AIMAFIX

Possibili effetti indesiderati

Come conservare AIMAFIX

Contenuto della confezione e altre informazioni

1. Che cos’¢ AIMAFIX e a cosa serve

AIMAFIX ¢ una soluzione di fattore X della coagulazione del sangue derivato da plasma umano. I

fattore IX & una proteina che ha un’azione antiemorragica.

AIMAFIX si usa nelle seguenti terapie:

- nel trattamento e profilassi (prevenzione) delle emorragie in pazienti affetti d Hia B

(deficienza di fattore IX presente sin dalla nascita).

- nel trattamento della deficienza acquisita di fattore IX.
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& Cosa deve sapere prima di usare AIMAFIX

Non usi AIMAFIX
- se & allergico al fattore 1X o ad uno qualsiasi degli altri componenti di questo medicinale (elencati
al paragrafo 6).
Avvertenze e precauzioni
Si rivolga al medico o al farmacista prima di usare AIMAFIX.
Come con qualunque prodotto proteico endovenoso, sono possibili reazioni di ipersensibilita di tipo
allergico. AIMAFIX contiene tracce di proteine umane diverse dal fattore IX.
Se durante la somministrazione del prodotto Lei nota qualcuno dei sintomi elencati di seguito
deve interrompere immediatamente la somministrazione e contattare il suo medico, perché
questi sintomi potrebbero essere i primi segnali di una reazione allergica.
[ sintomi che si possono manifestare sono:

- orticaria,

- orticaria generalizzata,

- senso di oppressione al petto,

- respiro sibilante,

- ipotensione (abbassamento della pressione del sangue)
In caso di shock il medico seguira il trattamento medico standard per lo shock.
Se Lei ha una storia di reazioni allergiche indotte da eparina, deve evitare I'uso di medicinali
contenenti eparina.
Dopo trattamenti ripetuti con fattore 1X della coagulazione del plasma umano i pazienti devono
essere controllati per lo sviluppo di anticorpi neutralizzanti (inibitori). Ci sono segnalazioni in
letteratura che mostrano una correlazione tra la presenza di anticorpi che neutralizzano il fattore IX,
(inibitori) e reazioni allergiche. Percid, in pazienti che manifestano reazioni allergiche, deve essere
presa in considerazione la presenza di un inibitore. Da notare che 1 pazienti con inibitori di fattore
IX possono avere un maggior rischio di anafilassi (grave e rapida reazione allergica) ad una
successiva esposizione con fattore IX.

A causa del rischio di reazioni allergiche con i concentrati di fattore IX, la prima somministrazione
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Tromboembolismo

Poiché 'uso di concentrati di fattore IX ¢ stato storicamente associato con lo sviluppo di
complicanze tromboemboliche (complicanze dovute a produzione anomala di coaguli di sangue),
con un rischio piu elevato per i preparati scarsamente purificati, I'impiego di prodotti contenenti
fattore IX pud essere potenzialmente rischioso in pazienti con segni di fibrinolisi (dissoluzione
incontrollata dei coaguli di fibrina che pud provocare emorragie) ed in quelli con coagulazione
intravascolare disseminata (CID sindrome tromboemorragica acquisita). Pertanto, a causa del
rischio potenziale di complicanze trombotiche, quando si somministra questo prodotto a pazienti
con epatopatic (malattie del fegato), a quelli in periodo post-operatorio o a pazienti a rischio di
fenomeni trombotici o CID, deve essere intrapresa, mediante appropriati test biologici, una
sorveglianza clinica per individuare i primi segni di coagulopatie trombotiche ¢ da consumo.

In ognuna di queste situazioni, il beneficio del trattamento con AIMAFIX deve essere valutato in

rapporto al rischio di tali complicazioni.

Sicurezza virale di AIMAFIX

Quando i medicinali sono preparati da sangue o plasma umano, specifiche misure sono messe In

atto per prevenire la trasmissione di infezioni ai pazienti. Queste misure includono:

- un’attenta selezione dei donatori di sangue e di plasma per assicurarsi che i donatori

potenzialmente infetti vengano esclusi
- il controllo di ogni donazione e pool di plasma per evidenziare eventuali presenze di virus.

[ produttori di questi medicinali inoltre introducono nella lavorazione del sangue ¢ del plasma
alcuni passaggi capaci di inattivare o rimuovere i virus. Nonostante queste misure, quando si
somministrano medicinali preparati da sangue o plasma umano la possibilita di trasmissione di
agenti infettivi non puo essere totalmente esclusa. Cio vale anche per virus o altri tipi di agenti
infettivi, emergenti o0 sconosciuti.

Le misure adottate sono considerate efficaci per i virus con involucro lipidico come il virus
dell’immunodeficienza umana (HIV), il virus dell’epatite B (HBV), il virus dell’epatite C (HCV) ed
il virus senza involucro lipidico dell’epatite A (HAV). Le misure adottate possono avere un effetto

limitato contro i virus senza involucro lipidico come il parvovirus B19.

cui sistema immunitario & depresso o che hanno qualche tipo di anemia (es. aner

anemia emolitica).
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11 suo medico puo consigliarle di prendere in considerazione una vaccinazione contro I’epatite A e

B se Lei riceve regolarmente fattore [X della coagulazione del plasma umano.

Si raccomanda fortemente di registrare il nome commerciale e il numero di lotto del prodotto ogni
volta che Lei riceve una dose di AIMAFIX, in modo tale da mantenere la tracciabilita del lotto

utilizzato.

Bambini ed adolescenti
Non ci sono dati sufficienti per raccomandare 1’uso di AIMAFIX nei bambini di eta inferiore a 6
nni. Le avvertenze e precauzioni elencate in questo paragrafo si applicano sia alla popolazione

adulta che a quella pediatrica.

Altri medicinali e AIMAFIX

Informi il medico o il farmacista se sta assumendo, ha recentemente assunto o potrebbe assumere
qualsiasi altro medicinale.

Non sono conosciute interazioni del concentrato di fattore IX della coagulazione del plasma umano
con altrimedicinali.

AIMAFIX non deve essere mescolato con altri medicinali.

Gravidanza, allattamento e fertilita

Se ¢ in corso una gravidanza, se sospetta o sta pianificando una gravidanza, o se sta allattando con
latte materno chieda consiglio al medico o al farmacista prima di usare questo medicinale.

Non sono stati condotti studi sulla riproduzione animale con fattore IX.

In base al raro manifestarsi dell’emofilia B nelle donne, dati sull’uso del fattore IX durante la
gravidanza e ’allattamento non sono disponibili. Pertanto il fattore IX puo essere usato durante la

gravidanza e l'allattamento solo se chiaramente indicato.

Guida di veicoli e utilizzo di macchinari
AIMAFIX non altera o altera in modo trascurabile la capacita di guidare veicoli o di usare

macchinari.

AIMAFIX contiene sodio ed eparina
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AIMAFIX 500 UV/10 ml ed AIMAFIX 1.000 UI/10 ml contengono 41 mg di sodio. Lo tenga in
considerazione se sta seguendo una dieta a regime sodico controllato.

Questo medicinale contiene eparina. L’eparina puo causare reazioni allergiche e riduzione della
conta delle piastrine, che puo compromettere la coagulazione del sangue. Se Lei ha una storia di

reazioni allergiche indotte da eparina, deve evitare 1'uso di medicinali contenenti eparina.

3. Come usare AIMAFIX

Usi questo medicinale seguendo sempre esattamente le istruzioni del medico. Se ha dubbi consulti il

medico o il farmacista.

Nel caso in cui faccia da solo la somministrazione del prodotto, usi sempre AIMAFIX seguendo
esattamente le istruzioni riportate nel paragrafo “Istruzioni per un uso corretto”.

Devono essere usati solo i dispositivi per l'infusione inclusi nella confezione in quanto si pud avere
inefficacia del trattamento per assorbimento del fattore IX della coagulazione del plasma umano

alle pareti interne di alcuni dispositivi da infusione.

Se ha dubbi consulti il medico.

Il trattamento deve iniziare soito la supervisione di un medico con esperienza nel trattamento
dell’emofilia.

Il suo medico stabilira la dose appropriata per Lei e la durata del trattamento in base alla gravita
della deficienza di fattore IX, alla sede, all'entita dell'emorragia ed alla Sua condizione clinica.

La dose e la frequenza delle applicazioni devono essere sempre guidate dall'efficacia clinica nel
singolo caso.

Raramente i prodotti di fattore IX devono essere somministrati piu di una volta al giorno.

Durante il corso del trattamento, & richiesta un’appropriata determinazione dei livelli di fattore IX
per regolare la dose da somministrare e la frequenza delle infusioni.

In particolare, nel caso di grandi interventi chirurgici, ¢ indispensabile controllare accuratamente la
terapia sostitutiva per mezzo di analisi della coagulazione (attivita plasmatica del fattore IX).

Le risposte al fattore IX possono variare nei singoli pazienti, raggiungendo diversi livelli del

recupero in vivo e mostrando un’emivita differente.

Maggiori informazioni in merito al dosaggio ed alla durata della terapia sono inse

del foglio illustrativo nella sezione riservata ai medici o agli operatori sanitari.
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Profilassi dei sanguinamenti

Per la profilassi (prevenzione) a lungo termine delle emorragie in pazienti con emofilia B grave
normalmente la dose & da 20 a 40 Ul di fattore IX per kg di peso corporeo a intervalh di 3 - 4
giorni. In alcuni casi, specialmente per i pazienti pill giovani, possono essere necessari intervalli

terapeutici piu brevi o dosi piu elevate.

Uso nei bambini e negli adolescenti.

La sicurezza e l'efficacia di AIMAFIX nei bambini di eta inferiore ai 6 anni non sono state ancora
stabilite.

Monitoraggio dei pazienti

| pazienti devono essere controllati per lo sviluppo di inibitori del fattore IX. Se i livelli di attivita
plasmatica di fattore IX attesi non sono raggiunti, o se I’emorragia non ¢ sotto controllo con una
dose appropriata, si deve eseguire un’analisi per determinare se & presente un inibitore del fattore
IX. In pazienti con alti livelli di inibitore, la terapia con fattore [X pud non essere efficace e devono
essere prese in considerazione altre opzioni terapeutiche. Il trattamento di tali pazienti deve essere

diretto da un medico con esperienza nella cura di pazienti emofilici.

Modo di somministrazione

Uso endovenoso.

11 prodotto deve essere somministrato per via endovenosa, per iniezione o infusione lenta.
Sj raccomanda di non somministrare dosi superiori a 100 Ul/Kg di peso corporeo al giorno.

La velocita di infusione deve essere valutata per ogni singolo paziente.

Istruzioni per un uso corretto

Ricostituzione della polvere con il solvente:

1. portare il flaconcino della polvere e del solvente a temperatura ambiente;

o

tale temperatura deve essere mantenuta durante I'intero processo di ricostituzione (al massimo
10 minuti);

3. togliere le capsule di protezione del flaconcini di polvere e di solvente;
4, pulire con alcool le superfici dei tappi dei due flaconcini;

5. aprire la confezione del
I’interno (fig. A);

6. non rimuovere il dispositivo dalla confezione;
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10.

11.

capovolgere la scatola del dispositivo ed inserire il puntale in plastica attraverso il tappo del
flaconcino di solvente in modo che la parte blu del dispositivo sia collegata al flaconcino del
solvente (fig. B);

afferrare il bordo della scatola e sfilarla liberando il dispositivo senza toccarlo (lig. C);

assicurarsi che il flaconcino contenente la polvere sia posizionato su un piano d’appoggio
sicuro, capovolgere il sistema in modo che il flaconcino del solvente si venga a trovare sopra il
dispositivo; spingere I’adattatore trasparente sul tappo del flaconcino contenente la polvere in
modo che il puntale in plastica attraversi il tappo del flaconcino della polvere. Il solvente verra
automaticamente aspirato all’interno del flaconcino di polvere (fig. D);

dopo il trasferimento del solvente svitare la parte blu del sistema di trasferimento con attaccato
il flaconcino del solvente e rimuoverlo (fig. E);

far ruotare delicatamente il flaconcino fino a che la polvere non ¢ interamente disciolta.. Non
agitare vigorosamente il flaconcino per evitare la formazione di schiuma (fig. F);

Verificare che la polvere sia completamente disciolta altrimenti si ha una perdita di attivita del
prodotto.
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Somministrazione della soluzione

Il medicinale ricostituito deve essere ispezionato visivamente prima della somministrazione per
individuare corpuscoli o cambiamenti di colore. La soluzione deve essere limpida o leggermente
opalescente. Non usare soluzioni torbide o che presentano depositi.

Riempire d’aria la siringa tirando indietro lo stantuffo, collegarla al dispositivo ed iniettare I’aria
nel flaconcino contenente la soluzione (fig. G);

soluzione ricostituita si venga a trovare sopra il dispositivo ed aspirare il
siringa tirando indietro lo stantuffo lentamente (fig. H):
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3. scollegare la siringa ruotandola in senso antiorario;

4. ispezionare visivamente la soluzione nella siringa che dovra presentarsi limpida o leggermente
opalescente, priva di corpuscoli;

5. collegare ’ago a farfalla alla siringa ed infondere od iniettare lentamente per via endovenosa.

Jig. G
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Una volta che i flaconcini sono stati aperti il contenuto deve essere usato immediatamente.
La soluzione ricostituita e trasferita nella siringa deve essere somministrata immediatamente.
Il contenuto del flaconcino deve essere adoperato in una unica somministrazione.

Non usare dopo la data di scadenza riportata sull'etichetta.

[l medicinale non utilizzato ed i rifiuti derivati da tale medicinale devono essere smaltiti in
conformita alla normativa locale vigente.

Se usa pit AIMAFIX di quanto deve

Non & stato riportato nessun sintomo di sovradosaggio con fattore IX della coagulazione del plasma
umano.

In caso di ingestione/assunzione accidentale di una dose eccessiva di AIMAFIX, avverta
immediatamente il medico o si rivolga al piu vicino ospedale.

Se ha qualsiasi dubbio sull’'uso di AIMAFIX, si rivolga al medico (o al farmacista).
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4, Possibili effetti indesiderati

Come tutti i medicinali. questo medicinale puo causare effetti indesiderati, sebbene non tutte le
persone li manifestino.
Reazioni avverse, notoriamente associate alla somministrazione di concentrati di fattore X umano,

possono verificarsi anche con AIMAFIX.

Se si presenta uno di questi effetti indesiderati, contatti immediatamente il medico o si rivolga

al piu vicino ospedale:

e Reazioni allergiche gravi (ipersensibilita): rapido gonfiore della pelle e delle mucose
(angioedema). Tale effetto indesiderato ¢ stato osservato raramente e in alcuni casi pud

portare a gravi reazioni allergiche acute (anafilassi), compreso lo shock.

e La sindrome nefrosica (una condizione di grave disfunzione renale caratterizzata dalla
perdita di proteine con le urine con conseguente diminuzione dei normali livelli di queste nel
sangue) ¢ stata riportata in scguito a tentativo di induzione di tolleranza immunologica in

pazienti con emofilia B con inibitori del fattore IX e anamnesi di reazioni allergiche.

e Pazienti con emofilia B possono sviluppare anticorpi neutralizzanti il fattore IX (inibitori).
La presenza di questi inibitori si manifesta con una insufficiente risposta clinica. In tali casi,

¢ consigliabile contattare un centro specializzato in emofilia.

e Esiste un potenziale rischio di eventi tromboembolici (produzione anomala di coaguli di
sangue) in seguito alla somministrazione di prodotti contenenti fattore IX, con un rischio
maggiore per i preparati scarsamente purificati. L’uso di prodotti di fattore X a basso grado
di purezza & stato associato con casi di infarto miocardico, coagulazione intravascolare

disseminata (coagulazione diffusa nei vasi sanguigni), trombosi venosa (coaguli di sangue

nelle vene) ed embolia polmonare (coaguli di sangue nei polmoni). L’uso di fattore IX ad

elevato grado di purezza ¢ raramente associato alla comparsa di tali cffetti indesiderati.

Altri effetti indesiderati:

. sensazione di bruciore e dolore pungente in sede di infusione




. brividi, rossore, pomfi (orticaria), eruzione cutanea in tutto il corpo (orticaria generalizzata)
. mal di testa (cefalea)

. abbassamento della pressione del sangue (ipotensione), irrequietezza, battito cardiaco
accelerato (tachicardia), senso di costrizione toracica (sensazione di oppressione al
petto), respiro sibilante

. stato di sonnolenza (letargia)
. formicolio o alterazioni della sensibilita degli arti o di altre parti del corpo (parestesia)
. nausea, vomito

. febbre

Questi effetti indesiderati sono stati osservati raramente ¢ possono progredire in alcuni casi ad
anafilassi acuta (grave e rapida reazione allergica) compreso lo shock. In alcuni casi queste reazioni
sono progredite ad anafilassi acuta (grave e rapida reazione allergica) e s1 sono manifestate in stretta

associazione temporale con lo sviluppo di inibitori del fattore IX.

Effetti indesiderati aggiuntivi nei bambini e negli adolescenti

Non sono disponibili dati specifici per la popolazione pediatrica.

Segnalazione degli effetti indesiderati

Se manifesta un qualsiasi effetto indesiderato, compresi quelli non elencati in questo foglio, si
rivolga al medico o al farmacista. Lel puo inoltre segnalare gli effetti indesiderati direttamente
tramite il sistema nazionale di segnalazione dell’Agenzia Italiana del Farmaco Sito
web: hitp://www.agenziafarmaco.gov.it/it/responsabili.

Segnalando gli effetti indesiderati lei puo contribuire a fornire maggiori infomazioni sulla sicurezza

di questo medicinale.

Per informazioni sulla sicurezza riguardo agli agenti trasmissibili vedere il paragrafo 2 “Cosa deve

sapere prima di usare AIMAFIX".

S, Come conservare AIMAFIX

Conservi questo medicinale fuori dalla vista e dalla portata dei bambini.




Non usi questo medicinale dopo la data di scadenza che € riportata sulla confezione dopo “Scad™.
La data di scadenza si riferisce al prodotto in confezionamento integro, correttamente conservato.
La data di scadenza si riferisce all’ultimo giorno di quel mese.

Conservare in frigorifero (2°C - 8°C). Non congelare.

Tenere il flaconcino nell’imballaggio esterno, per proteggere il medicinale dalla luce.

Una volta che il contenitore per linfusione ¢ stato aperto il contenuto deve essere usato
immediatamente. [l contenuto del flaconcino deve essere adoperato in una unica somministrazione.
Non getti alcun medicinale nell’acqua di scarico e nei rifiuti domestici. Chieda al farmacista come

eliminare i medicinali che non utilizza pit. Questo aiutera a proteggere I’ambiente.

6. Contenuto della confezione e altre informazioni

Cosa contiene AIMAFIX

11 principio attivo ¢ il fattore IX della coagulazione del plasma umano.
AIMAFIX si presenta come polvere e solvente per soluzione per infusione
AIMAFIX [AIMAFIX

500 U1/10 ml 1000 UI/10 ml

fattore 1X della coagulazione _
500 Ul/flaconcino | 1000 Ul/flaconcino
del plasma umano

fattore IX della coagulazione
del plasma umano ricostituito | 50 Ul/ ml 100 U/ ml
con acqua per preparazioni (500 UI/10 ml) (1000 UI/10 ml)

iniettabili

volume solvente 10 ml 10 ml

Ogni flaconcino contiene nominalmente 500 Ul o 1000 UI di fattore IX umano della coagulazione.
AIMAFIX contiene approssimativamente 50 Ul/ml (500 U1/10 ml) o 100 UI/ml (1000 UI/10 ml) di
fattore IX umano della coagulazione dopo ricostituzione.

Prodotto da plasma di donatori umani.

L attivita (UT) & determinata usando il metodo coagulativo della Farmacopea Europea.

L’attivita specifica di AIMAFIX ¢ circa 100 Ul/ mg di proteine.
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PACKAGE LEAFLET: INFORMATION FOR THE USER

AIMAFIX 500 IU/10 ml powder and solvent for solution for infusion
AIMAFIX 1000 TU/10 ml powder and solvent for solution for infusion

Human plasma coagulation Factor 1X

Read all of this leaflet carcfully before you start using this medicine because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their

signs of illness are the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not

Jisted in this leaflet. See section 4.

What is in this leaflet

g
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1.

. What AIMAFIX is and what it is used for

. What you need to know before you use AIMAFIX
. How to use AIMAFIX

. Possible side effects

. How to store AIMAFIX

. Contents of the pack and other information

What AIMAFIX is and what it is used for

AIMAFIX is a solution containing coagulation factor 1X derived from human blood. Factor IX is a protein

with an antihemmorrhagic action.

AIMAFIX is used in the following therapies:

- Treatment and prophylaxis (prevention) of bleeding in patients with haemophilia B (congenital

factor IX deficiency).

- Management of acquired factor IX deficiency.




2. What you need to know before you use AIMAFIX
Do not use AIMAFIX

If you are allergic to Factor 1X or any of the other ingredients of this medicine (listed in section 6).

Warnings and precautions

Talk to your doctor or pharmacist before using AIMAFIX.

As with any intravenous protein product, allergic type hypersensitivity reactions are possible.
AIMAFIX contains traces of human proteins other than factor IX.

If during the administration of this medicine you notice some of the symptoms listed below, you should
discontinue immediately the use of this medicine and contact your physician since these symptoms

could be the early signs of an allergic reaction.

The following symptoms may occur:

hives,
- generaiised urticaria,
- tightness of the chest,
- wheezing,
- hypotension (lowering of the blood pressure).
In case of shock the physician will observe standard medical treatment for shock.

If you have a history of heparin-induced allergic reactions, you should avoid the use of heparin-containing

medicines.

After repeated treatment with human plasma coagulation factor 1X products, patients should be monitored

for the development of neutralising antibodies (inhibitors).

There have been reports in the literature showing a correlation between the occurrence of antibodies that
neutralize factor 1X (inhibitors) and allergic reactions. Therefore, patients experiencing allergic reactions
should be evaluated for the presence of an inhibitor. It should be noted that patients with factor IX inhibitors

may be at an increased risk of anaphylaxis (severe and rapid allergic reaction) with subsequent challenge
: Y
with factor IX. /g@' VKT \‘;\




Because of the risk of allergic reactions with factor 1X products, the initial administrations of factor 1X
should, according to the treating physician’s judgment, be performed under medical observation where

proper medical care for allergic reactions could be provided.

Thromboembolism

Since the use of factor IX concentrates has historically been associated with the development of
thromboembolic complications (complications due to abnormal production of blood clots), the risk being
higher in low purity preparations, the use of factor 1X-containing products may be potentially hazardous in
patients with signs of fibrinolysis (abnormal dissolution of fibrin clots that can cause bleeding) and in
patients with disseminated intravascular coagulation (DIC acquired thrombohaemorrhagic syndrome).
Because of the potential risk of the thrombotic complications, clinical surveillance for early signs of
thrombotic and consumptive coagulopathy must be initiated with appropriate biological testing, when
administering this product to patients with liver disease, to patients post-operatively, or to patients at risk of
thrombotic phenomena or DIC. In each of these situations, the physician must weigh the benefit of treatment

with AIMAFIX against the risk of these complications.

Viral safety of AIMAFIX

When medicines are made from human blood or plasma, certain measures are put in place to prevent

infections being passed on to patients. These measures include:
- careful selection of blood and plasma donors to make sure those at risk of carrying infections are excluded,
- the testing of each donation and pools of plasma for signs of virus/infections.

Manufacturers of these products also include steps in the processing of the blood or plasma that can
inactivate or remove viruses. Despite these measures, when medicines prepared from human blood or plasma
are administered, the possibility of passing on infection cannot be totally excluded. This also applies to any

unknown or emerging viruses or other pathogens.

The measures taken are considered effective for enveloped viruses such as human immunodeficiency virus

(HIV), hepatitis B virus (HBV), hepatitis C virus (HCV) and for the non-enveloped hepatitis A virus (HAV).

The measures taken have a limited value against non-enveloped viruses such as parvovirus B19. Parvovirus
B19 infection may be serious for pregnant women (fetal infection) and for individuals whose nnrrtyc;gstg
7

is depressed or who have some types of anaemia (e.g. sickle cell disease or haemolytic anaemia) ,Q




Your physician should recommend you an appropriate vaccination against hepatitis A and B if you receive

plasma derived factor IX concentrates regularly.

It is strongly recommended that every time You receive a dose of AIMAFIX, the name and batch number of

the product are recorded, in order to maintain a link between the patient and the batch of the product.

Children and adolescent

Available data are not sufficient to recommend the use of AIMAFIX in children less than 6 years of age. The

warnings and precautions for use listed in this section apply both to adults and paediatric populations.

Other medicines and AIMAFIX

Please tell your doctor or pharmacist if you are taking, have recently taken or might take any other

medicines.

No interactions of human plasma coagulation factor IX concentrate with other medicinal products are

known.

AIMAFIX must not be mixed with other medicinal products.

Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your

doctor or pharmacist for advice before taking this medicine.

Animal reproduction studies have not been conducted with factor 1X. Based on the rare occurrence of
haemophilia B in women, experience regarding the use of factor IX during pregnancy and breast-feeding is

not available. Therefore factor IX should be used during pregnancy and lactation only if clearly indicated.

Driving and using machines

AIMAFIX has no or negligible effects influence on the ability to drive and use machines.

AIMAFIX contains sodium and heparin

AIMAFIX 500 1U/10 ml and AIMAFIX 1000 1U/10ml contains 41 mg of sodium. Keep it into consi eﬁamint%
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if you are on a sodium controlled diet regime.
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This medicine contains heparin. Heparin may cause allergic reactions and reduced red blood cell counts
which may aftect the blood clotting system. If you have a history of heparin-induced allergic reactions

should avoid the use of heparin-containing medicines.

3. How to use AIMAFIX
Use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not

sure.

If you are administering the product by yourself, always use AIMAFIX exactly according to the instructions

included in the paragraph “Instructions for proper use”.

You should use only infusion sets provided in the package because treatment failure can occur as a
consequence of human plasma coagulation factor IX adsorption to the internal surfaces of some infusion

equipment.
If you have doubts ask your doctor.

Treatment should be initiated under the supervision of a physician experienced in the treatment of

haemophilia.

Your doctor will define the proper dose and duration of treatment depending on the severity of the factor 1X

deficiency, on the location and extent of the bleeding and on your clinical condition.

The amount to be administered and the frequency of administration should always be oriented to the clinical

effectiveness in the individual case.
Factor IX products rarely require to be administered more than once a day.

During the course of treatment, appropriate determination of factor IX levels is advised to guide the dose to
be administered and the frequency of repeated infusions. In the case of major surgical interventions in
particular, precise monitoring of the substitution therapy by means of coagulation analysis (plasma factor IX

activity) is indispensable.

Individual patients may vary in their response to factor IX, achieving different levels of in vivo recovery and

demonstrating different half-lives.

Further information regarding dosage and treatment duration are attached at the end of this package

leaflet in the section dedicated to doctors and healthcare professionals.
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Bleeding prophylaxis

For long term prophylaxis (prevention) against bleeding in patients with severe haemophilia B, the usual
doses are 20 to 40 1U of factor IX per kg of body weight at intervals of 3 to 4 days. In some cases, especially

in younger patients, shorter dosage intervals or higher doses may be necessary.

Use in children and adolescents

The safety and efficacy of AIMAFIX in children less than 6 years of age have not yet been established.

Patient monitoring

Patients should be monitored for the development of factor IX inhibitors. If the expected factor IX activity
plasma levels are not attained, or if bleeding is not controlled with an appropriate dose, an assay should be
performed to determine if a factor 1X inhibitor is present. [n patients with high levels of inhibitor, factor IX
therapy may not be effective and other therapeutic options should be considered. Management of such

patients should be directed by physicians with experience in the care of patients with haemophilia.

Method of administration
Intravenous use. The product should be administered via the intravenous route, by injection or slow infusion.
It is recommended not to administer more than 100 1U/kg of body weight pro die.

The infusion rate should be evaluated for each patient.

Instructions for proper use

Reconstitution of the powder with the solvent:

1. bring the vial of powder and the vial of solvent to room temperature,

o

this temperature must be maintained during the entire reconstitution process (maximum 10 minutes);
3. remove the protection caps of the powder and solvent vials;
4. clean the surfaces of the stoppers of the two vials with alcohol:

5. open the package of the device by peeling away the upper lid; attention should be laken not to touch the
internal part (fig. A);

6. do not remove the device from the package;

7. turn the box of the device upside down and insert the plastic spike through the solvent vial staf
that the blue part of the device is connected to the solvent vial (fig. B);
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8. hold the edge of the device box and slip out the device without touching it (fig. C);

9. make sure that the powder vial is placed on a secure surface, turn the system upside down so that the
solvent vial is on top of the device; press the transparent adapter on the powder vial stopper so that the
plastic spike passes through the powder vial stopper; the solvent will be aspired automatically into the
powder vial (fig. D);

10. after the transfer of the solvent, unscrew the blue part of the transfer system, to which the solvent vial is
attached, and remove it (fig. E);

11. shake gently the vial until the powder is fully dissolved. Do not shake the vial vigorously to avoid
foaming (fig. F);

Ensure that the powder is completely dissolved otherwise you have a loss of activity of the product.
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fig. C fig. D

Administration of the solution

The reconstituted product should be visually inspected prior to administration to detect particles or
discoloration. The solution should be clear or slightly opalescent. Do not use solutions that are cloudy or

have deposits.

1. Fill the syringe with air, pulling back the plunger, connect it to the device and inject air into the powder
vial containing the reconstituted solution (fig. G);
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keeping the plunger still, turn the system upside down so that the powder vial containing the
reconstituted solution is on top of the device and aspire the concentrate into the syringe by slowly pulling
the plunger back (fig. H);

3. disconnect the syringe by turning it anti-clockwise;
4. visually inspect the solution in the syringe, it should be clear or slightly opalescent, without particles;

5. connect the butterfly needle to the syringe and infuse or slowly inject intravenously.

West Pharmaceutical Service, Inc.

Once the vials have been opened, the content must be used immediately.

The reconstituted solution and transferred into the syringe should be used immediately.
The content of the vial should be used in a single administration.

Do not use after the expiry date which is stated on the label.

Any unused product or waste material should be disposed of in accordance with local requirements.

If you use more AIMAFIX than you should
No symptoms of overdose with human plasma coagulation factor IX have been reported.

In case of accidental ingestion/intaking of an overdose of AIMAFIX, contact the doctor or the nearest

hospital immediately.

If you have any doubt on the use of AIMAFIX, ask your doctor (or pharmacist).

4, Possible side effects
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Like all medicines, AIMAFIX can cause side effects, although not everybody gets them.
Adverse reactions, known to be associated with the administration of human plasma coagulation factor IX,

may also occur with AIMAFTX.

If you notice any of these side effects, ask your doctor immediately or contact the nearest hospital:
 Serious allergic reactions (hypersensitivity): rapid swelling of skin and mucosa (angioedema). This
side effect has been observed rarely, and may in some cases progress to serious acute allergic
reactions (anaphylaxis), including shock.
¢ Nephrotic syndrome (a condition of severe renal failure characterized by the loss of proteins in the
urine with a consequent reduction of the normal protein levels in the blood) has been reported
following attempted immune tolerance induction in haemophilia B patients with factor IX inhibitors

and a history of allergic reaction.

e Patients with haecmophilia B may develop neutralising antibodies (inhibitors) to factor IX. If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases,

it is recommended that a specialised haemophilia centre be contacted.

e There is a potential risk of thromboembolic events (abnormal production of blood clots) following
the administration of factor IX products, with a higher risk for low purify preparations. The use of
low purify factor IX products has been associated with instances of myocardial infarction,
disseminated intravascular coagulation (disseminated clotting in blood vessels), venous thrombosis
(blood clots in the veins) and pulmonary embolism (blood clots in the lungs). The use of high purity

factor IX is rarely associated with such side effects.

Other side effects:

e burning and stinging at the infusion site

e chills, flushing, hives (urticaria), rash all over the body (generalised urticaria)

¢ headache

o lowering of the blood pressure (hypotension), restlessness, excessive heart beats (tachycardia),
tightness of the chest, wheezing

» drowsiness state (lethargy)

« tingling or loss of sensitivity in the limbs or other parts of the body (paresthesia)

e nausea, vomiting

o fever
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anaphylaxis (fast and severe allergic reaction), and they have occurred in close temporal association with

development of factor IX inhibitors.

Additional side effects in children and adolescents

No specific data are available for the paediatric population.

Reporting of side effects
If you get any side effects, talk to your doctor or nurse. This includes any possible side effects not listed in
this leaflet. You can also report side effects directly via the national reporting system.

By reporting side effects you can help provide more information on the safety of this medicine.
For information on viral safety see section 2 “What you need to know before you use AIMAFIX”.

S. How to store AIMAFIX

Store this medicinal product out of sight and reach of children.

Do not use this product after the expiry date which is stated on the label and outer carton after “EXP”.
The expiry date refers to the product in its intact package, stored as recommended.

The expiry date refers to the last day of that month.

Store in a refrigerator (2°C- 8°C). Do not freeze.

Keep the vial in the outer carton, in order to protect from light.

Once the infusion container has been opened, the content should be used immediately.
The content of the vial should be used in one administration.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw

away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What AIMAFIX contains
The active substance is human plasma coagulation Factor IX.

AIMAFIX is presented as a powder and solvent for solution for infusion
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AIMAFIX AIMAFIX
500 1U/10 ml 1000 TU/10 ml

Human plasma coagulation factor

500 1U/vial 1000 1U/vial
X
Human plasma coagulation factor 50 TU/ m 100 1U/ m]
IX reconstituted with water for
N E s (500 1U/10 ml) (1000 TU/10 ml)
injections
solvent volume 10 ml 10 ml

Each vial contains nominally 500 IU or 1000 [U human coagulation factor [X.

AIMAFIX contains approximately 50 1U/ml (500 TU/10 ml) or 100 [U/ml (1000 TU/10 ml) of human

coagulation factor 1X after reconstitution.

Produced from the plasma of human donors.

The potency (1U) is determined using the European Pharmacopoeia coagulation method.
The specific activity of AIMAFIX is approximately 100 IU/mg protein.

The other ingredients are sodium chloride, sodium citrate, glycine, heparin sodium, human antithrombin I1I

concentrate, water for injections.

The vial of powder contains human plasma coagulation factor IX, sodium chloride, sodium citrate, glycine,

heparin sodium, human antithrombin I1I concentrate.

The vial of solvent contains water for injections.

What AIMAFIX looks like and contents of the pack
Powder and solvent for solution for infusion.

AIMAFIX looks like as a white or yellowish powder or friable solid.

The reconstituted product should be visually inspected prior to administration to detect particles or

discoloration.
The solution should be limpid or slightly opalescent.

Do not use solutions that are cloudy or have deposits.
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AIMAFIX package contains a vial of powder, a vial of solvent to prepare the solution to be administered and
a non-pyrogenic, sterile, single use set consisting of a medical device for reconstitution, a syringe for

injection and a butterfly needle with PVC tube.

Packages

AIMAFIX 500 1U/10 ml powder and solvent for solution for infusion. This package contains: one vial of

powder with 500 IU + one vial of solvent with 10 ml+ set for reconstitution and administration.

AIMAFIX 1000 1U/10 ml powder and solvent for solution for infusion. This package contains: one vial of

powder with 1000 IU + one vial of solvent with 10 ml + set for reconstitution and administration.

MARKETING AUTHORIZATION HOLDER

Kedrion S.p.A. — Loc. Ai Conti, 55051 Castelvecchio Pascoli, Barga (Lucca).

MANUFACTURER

Kedrion S.p.A. - 55027 Bolognana, Gallicano (Lucca).

This leatlet was last revised in 02/2016
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The following information is intended for the doctor or healthcare professionals only.

See also section 3.

Warnings and precautions

After repeated treatment with human plasma coagulation factor IX products, patients should be monitored
for the development of neutralising antibodies (inhibitors) that should be quantified in Bethesda Units (BU)

using appropriate biological testing.

Dosage

I3)

BT



